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※For illustration only, diagram is not by accurate ratio

(1)Testing organisation: Guangzhou Institute of Microbiology Group Co.,Ltd.

(2)Test subject: Adhered 

(3)Test volume: Approx. 81m3 laboratory (6m×4.5m×3m)

(4)Test result: 99.17% inhibition rate in 16 hours

(5)Report No.: KJ202301424
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广州市微生物研究所集团股份有限公司
Guangzhou Institute of Microbiology Group Co., Ltd.

国家空气净化产品质量检验检测中心
National Center of Quality Inspection and Testing on Air Purification Products

检 测 报 告
TEST REPORT

Report Number KJ202301424

Name of Sample ziaino® Air Treatment Unit

Applicant Panasonic Ecology Systems 
Guangdong Co., Ltd.


